BAND SAW @ Asada
BAND SAW BEAVER 8, 8F Blade Guide & Frame

ey =
g——81

© 560

L ®
& =
w a

i {45)
@3

®—
46
@ =

-1- Issued 2018/03/01



BAND SAW

BAND SAW BEAVER 8, 8F

@ Asada
Blade Guide & Frame

RefNo.| Code No. Parts Name Qty Remark
1 BS571 SCRAPER RUBBER 1
2 BS632 | SCRAPER PLATE !
3 82181 PAN-HEAD SCREW 6 x 10 1
4 80192 STOP BOLT 10x40 1
5 81120 SPRING WASHER 10R 1
6 83082 | R-PIN 5x35L 2
7 BS567 | BLADE GUIDE (R) 1
8 70149 | WASHER 5 2
9 84146 | BALL BEARING 60577 2
10 BS569 | GUIDE PIN 2
T 70151 | WASHER 6 16
12 84154 | BALL BEARING 60677 16
13 BS628 | GUIDE PIN 8
14 80177 | STOP BOLT 8x20 1
15 81114 SPRING WASHER 8 1
16 81147 | WASHER L
17 BS524 | CHAIN HOOK 1
18 BS523 | BACK PLATE HOOK 2
19 82181 PAN-HEAD SCREW 6 x 10 4
20 81152 | WASHER 10 .
21 84170 | BALL BEARING 620077 6
22 BS526 | BLADE WASHER 2
23 82302 BUTTON SCREW 10 x 30 2
24 82310 HEX SOCKET BUTTON BOLT M10X25L 6
25 84162 | BALL BEARING 6300ZZ FOR BS170 2
26 83023 | R-PIN5 X 25 2
27 BS609 | B222 KEY !
28 80165 | STOP BOLT 6x18 2
29 SS0316 | ASADA LABEL !
30 SS0344 | BBS LABEL 1
31 SS0345 | BBSF LABEL !
32 BS572 | BLADE GUIDE F 1
33 BS573 | COLLAR L
34 70495 | GUIDE KNOB 12 x 50 1
35 BS667 | BOLT FOR BACK PLATE BS222 2
36 BB830 | BBS FRAME L
36 BB830H | BB8 FRAME HYDRAULIC 1
37 BB831 BB8 BACK PLATE 1
38 82219 PAN-HEAD SCREW 4 x 6 4
39 70474 | STOPPER C12-2-2 2
20 81150 | WASHER M4 4
Y 81028 | HEX NUT M4 4
42 80158 | HEX BOLT 5x15 2
43 BS528 | DOCK PLATE !
44 80201 STOP BOLT M5x10 2
45 BS529 DOCK 1
26 81238 | WASHER M5 GILT SMALL 1
47 81069 | HEX NUT 5 2
48 80638 | HEX SOCKET BOLT M5X5L 2
49 BB839 | BB8 DOCK BLOCK 1
50 81222 PLAIN WASHER M4 2
51 80151 HEX SOCKET BOLT M4X8L 2
52 $S0348 | CUTTING SPEED CHART LABEL SPRING 1
52 850433 CUTTING SPEED CHART LABEL HYDRAULIC C 1 550349=550433 (2018.4)
53 SS0350 | BB8 CAUTION LABEL 1
54

Issued 2018/03/01




@ Asada

BAND SAW

Vise

BAND SAW BEAVER 8, 8F

Issued 2019/01/24



BAND SAW

@ Asada

BAND SAW BEAVER 8, 8F Vise
Ref.No. Code No. Parts Name Qty Remark
1 BB832 BB8 VISE BODY 1
1 BB832H BB8 VISE BODY HYDRAULIC 1
2 81080 HEX CAP NUT M16 PLATING 2
3 81153 PLAIN WASHER M16 PLATING 6
4 BS291 B185 CASTER 2
5 BS292 B185 CASTER COLLAR 2
6 BS566 B222 CASTER SHAFT 1
7 BS557 B222 STOPPER SHAFT 1
8 BS556 B222 STOPPER 1
9 BS558 B222 STOPPER COLLAR 1
10 81149 PLAIN WASHER M10 BLACKENING 1
1" 81041 U-NUT M10 (1) PLATING 1
12 70666 STOPPER B-SVB-M1040 1
13 81024 HEX NUT 10 1
14 88899 PAN HEAD SCREW M6X8L BRASS 1
15 87707 PROTECTOR 8A OR-627 (100V) 1
16 BS285 PROTECTOR 3.5A OR-627 (220V) 1
17 81195 PROTECTOR COVER 2
18 82215 SPRING WASHER M4 BLACKENING 2
19 81063 PAN HEAD SCREW M4X12L BLACKENING 1
20 81147 HEX NUT M8 (3) BLACKENING 2
21 70219 PLAIN WASHER M8 BLACKENING 1
22 45473 CHAIN FOR B170 1
23 82201 STOP BOLT 1
24 BS627 PAN HEAD SCREW M6X10L PLATING 1
25 BS559 B222 CORD HOOK A 1
26 80602 BB8 CORD PLATE 2
27 BS602 HEX SOCKET BOLT M10X12L BLACKENING 1
28 82201 PAN HEAD SCREW M6X10L PLATING 1
29 BS607 B222 SWITCH BACK PLATE 1
30 81147 PLAIN WASHER M8 BLACKENING 1
31 81155 PLAIN WASHER M6 PLATING 1
32 82201 PAN HEAD SCREW M6X10L PLATING 1
33 BB833 BB8 CORD PLATE HYDRAULIC 1
34 81225 PLAIN WASHER M6 (P)BLACKENING 21 Quantity change (2018.4)
35 81113 SPRING WASHER M6 BLACKENING 21 Quantity change (2018.4)
36 80162 HEX SOCKET BOLT M6X12L BLACKENING 1
37 BB834 BB8 SWITCH PLATE HYDRAULIC 1
38 80443 STOP-BOLT-6x55 4+ | Delete (2018.4)
39 83075 R-Pin 1 | Delete (2018.4)
40 BB246 BB10 SWITCH CORD 1
41 87161 SNAP SWITCH WD1001 1
42 34417 B125 SWITCH PLATE 1
43 82201 PAN HEAD SCREW M6X10L PLATING 2
44 BS341 RESET BUTTON STICKER (JAPANESE) 1
45 BS585 B222 POWER CODE (INCLUDING No.46) 1
45 BS416 RESET BUTTON STICKER (ENGLISH) 1
46 87137 ADAPTER 1
47 BB850 SWITCH PLATE STAY C 1 Add (2018.4)
48 80206 STOP BOLT 5x30 1 Add (2018.4)
49 81019 HEX NUT 6 1 Add (2018.4)
50 80157 STOP BOLT 5x12 1 Add (2018.4)
51 81267 WASHER M5 1 Add (2018.4)
52 81125 SPRING WASHER 5 1 Add (2018.4)
53 71039 INSULATION LOCK AB150W 1 Add (2018.12)

Issued 2019/01/24




@ Asada

Hydraulic Parts

BAND SAW BEAVER 8, 8F

BAND SAW

HE) T —FREA
FIvINILTEC

N/
0,

NILTEIB)

Issued 2019/01/24

SILT (B ~

FIoonLTEH C ~

2

A FTULTE(C) ~
e
0

- (50

& b




BAND SAW

BAND SAW BEAVER 8, 8F

@ Asada
Hydraulic Parts

Ref.No. Code No. Parts Name Qty Remark
1 BB843 BB8 HYDRAULIC CYLINDER C 1 BB841=>BB843 (2018.4)
2 BB846 BB10 CYLINDER PIN C 2 BB238=BB846 (2018.4)
3 83374 SNAP PING 12 2 83373=>83374 (2018.4)
4 BB252 BB10 CYLINDER COVER 1
5 71039 INSULATION LOCK AB150W 2
6 BB844 BBS DAMPER STAY C 1 BB835=BB844 (2018.4)
7 81113 SPRING WASHER 2
8 80166 | STOP BOLT 6x20 2
9 BB845 BB8 DAMPER BRACKET C 1 BB836=>BB845 (2018.4)
10 81112 SPRING WASHER M5 2
11 80160 HEX SOCKET BOLT M5x20L BLACK 2
12 BB837 BB8 DAMPER COVER 1
13 81125 SPRING WASHER 5 2
14 82196 PAN-HEAD SCREW M5x15 2
15 85103 FLARE FITTINGS 1/4X1/8 2
16 85102 1/8TEE NU-101 2
17 85100 MALE CONNECTOR C2N1/4-PT1/8 25 | Quantity change (2018.4)
18 85483 NYLON TUBE N2-2-1/4"(L=320) 1 Add (2018.4)

19 85483 NYLON TUBE N2-2-1/4"(L=225) 1 Add (2018.4)

20 85483 NYLON TUBE N2-2-1/4"(L=560) 1 Add (2018.4)

21 85483 NYLON TUBE N2-2-1/4"(L=430) 1 Add (2018.4)

22 85469 SPIRAL TUBE (L=310) 1 Add (2018.4)

23 85469 SPIRAL TUBE (L=210) 1 Add (2018.4)

24 85469 SPIRAL TUBE (L=250) 1 Add (2018.4)

25 BE552 BE50 PROTECT SPRING 21 | Outer L=250, Quantity change (2018.4)
26 BB851 BB8 PROTECT SPRING 1 Inner L=200, Add (2018.4)
27 65680 BB10 SPEED CONTROLLER C 1 71095=65680 (2018.4)
28 BB848 BB10 CONTROLLER STAY C 1 BB253=>BB848 (2018.4)
29 BB242 BB10 DIAL GUARD 1

30 81042 U-NUT M6 2

31 81225 WASHER 6 4

32 81113 SPRING WASHER 2

33 80167 STOP BOLT 6x25 2

34 BB239 CUTTING SPEED KNOB 1

35 81028 HEX NUT M4 1

36 80487 HEX SCREW M4X8L 43 | Quantity change (2018.4)
37 550434 BB8 KNOB LABEL C 1 S$S0351=>550434 (2018.4)
38 71096 SPACER M4X15 1

39 81150 WASHER M4 2

40 81050 U-NUT M4 1

41 71097 PROTECTION RUBBER 1

42 BB240 BB10 ARROW 1

43 82176 PAN HEAD SCREW M4X10L BLACKENING 1

44 85099 PT ELBOW 1/8” MALE-FEMALE 43 Quantity change (2018.4)
45 85101 MALE ELBOW L2N1/4-PT1/8 13 Quantity change (2018.4)
46 85100 MALE CONNECTOR C2N1/4-PT1/8” + Delete (2018.4)

47 BB847 BB10 CYLINDER GUARD C 1 BB241=>BB847 (2018.4)
48 85106 INNER TEE PT1/8” 2 Add (2018.4)

49 65681 CHECK VALVE PT1/8" 1 Add (2018.4)

50 80639 STOP BOLT 4x30 2 Add (2018.4)

51 81222 WASHER M4 2 Add (2018.4)

52 BB849 BB8 INNER KNOB C 1 Add (2018.4)

53 BB852 SUS MESH 100 2 Add (2018.8)

54 BB245 CYLINDER COVER PLATE 2 Add (2018.12)

Issued 2019/01/24




BAND SAW @ Asada
BAND SAW BEAVER 8, 8F Flat Vise

Issued 2018/03/01



BAND SAW

@ Asada

BAND SAW BEAVER 8, 8F Flat Vise
Ref. No. Code No. Parts Name Qty Remark
1 80056 HEX SHAFT M10x35 1
2 81115 SPRING WASHER M10 3
3 81226 WASHER 10 1
4 BS590 SUPPORT PLATE R 1
5 80057 HEX BOLT 10x40 1
7 80055 HEX BOLT 10 x 30 1
9 BS591 COLLAR 1
10 BS593 SUPPORT PLATE F 1
11 45470 PIN BS22F 1
12 BS594 SLIDER BS22F 1
13 83355 PLATE TACK No4x4.8L 2
14 BS600 SCALE PLATE 1
15 83067 R-PIN3.5x12 1
16 45444 FEED SCREW GUIDE 1
17 BS595 CLAMP ROD BS22F 1
18 70558 GRIP GTF-28-12 1
19 80192 STOP BOLT 10x40 3
20 80190 STOP BOLT 10x30 1
21 BS592 T-GUIDE BS22F 1
22 BS589 FLAT VICE BS22F 1
23 BS598 FEED SCREW SUPPORT 1
24 81114 SPRING WASHER 8 2
25 80185 STOP BOLT 8x60 2
26 BS596 SLIDER SUPPORT 1
27 80166 STOP BOLT 6x20 2
28 83042 R-PIN 6x30 1
29 BS599 CLAMP HANDLE RP125ER 1
30 81170 THRUST WASHER AS1528 1
31 BS597 FEED SCREW BS22F 1
32 80020 HEX BOLT M6x30L 1
33 81008 HEX NUT 1
34 BS873 STOPPER B32F 1
35 80168 HEX SOCKET BOLT M6 x 30 2
36 81113 SPRING WASHER 2
37 BS672 B22F Flat Vise Washer 1
38 70150 SNAP RING §-10 1
Set BS604 FLAT VICE COMPLETE (No. 1~38) 1

Issued 2018/03/01




BAND SAW @ Asada
BAND SAW BEAVER 8, 8F Adjustment System

| Eilatve:d
S
S
=) ‘g

Issued 2018/03/01



BAND SAW @ Asada

BAND SAW BEAVER 8, 8F Adjustment System
Ref.No. Code No. Parts Name Qty Remark
1 45625 | CHANGE CAP FOR BS120/170 1
2 45626 | SET SPRING FOR BS120/170 1
3 81153 | WASHER 16 1
4 81153 | WASHER 16 1
5 BS647 | INNER SPRING !
6 BS646 | OUTER SPRING !
7 83035 | RPIN6x 18 !
8 83106 | R-PIN 3.5x18L !
9 45634 SLIDE ROD FOR BS170 1
10 80181 STOP BOLT 8 X 40 1
11 81064 | HEX NUT 8 !
12 81086 U-NUT WITH CAP M16 PLATING 1
13 81087 | U-NUT M16 PLATING 1
14 BB251 SP GUIDE WASHER 1
15 BB838 | BB8 SLIDE ROD 1
16 BS533 ARM FOR BS222/22F 1
17 81115 SPRING WASHER M10 2
18 80190 STOP BOLT 10x30 2
19 81062 | HEXNUT6 1
20 19722 | TUBE HOOK 1
21 80162 STOP BOLT 6x12 1
22 BS534 | CURVE PLATE 1
23 80166 STOP BOLT 6x20 1
24 BB249 | STOPPER PIN 1
25 81225 | WASHER 6 1
26 81113 | SPRING WASHER L
27 81019 | HEXNUT6 1
28 BS536 PARALLEL SHAFT 1
29 81149 | WASHER 10 2
30 81115 SPRING WASHER M10 2
31 80193 STOP BOLT 10 x 45 2
32 81080 | HEX CAP NUT 16 2
33 81039 HEX NUT 16 2
34 81153 | WASHER 16 2
35 84167 BALL BEARING 600477 3
36 BS535 | SHAFT SUPPORT L
37 BS612 | BEARING COLLAR !
38 81115 SPRING WASHER M10 2
39 80190 | STOP BOLT 10x30 2

-2- Issued 2018/03/01



BAND SAW @ Asada
BAND SAW BEAVER 8, 8F Frame (1

-1- Issued 2018/03/01



BAND SAW

@ Asada

BAND SAW BEAVER 8, 8F Frame
Ref.No. Code No. Parts Name Qty Remark
1 82195 PAN-HEAD SCREW 5x10 1
2 BB840 | BBS NAME PLATE 1
3 BB842 | BBSF NAME PLATE 1
2 70512 LEVER GRIP !
5 81005 | HEX NUT 8 2
6 BS553 | CAM SUPPORT COLLAR 1
7 BS551 | TENSION CAM 1
8 BS552 | TENSION SHAFT 1
9 81175 THRUST WASHER AS3047 1
10 BS547 | TENSION ROD 1
T 83026 SPRING PIN M5x30L 1
12 BS546 | TENSION GUIDE L
13 BS548 | TENSION SPRING L 1
14 BS549 | TENSION SPRING S 1
15 BS550 | SPRING SUPPORT 1
16 80166 STOP BOLT 6x20 (80116) 1
17 BS554 | SPRING CAP 1
18 82124 PAN-HEAD SCREW 4 x 10 4
19 BS543 PULLEY SUPPORT COLLAR 1
20 70152 PLATE WASHER 6 2
21 80168 HEX SOCKET BOLT M6 x 30 2
22 BS666 | FOLLOWING PULLEY FOR BS222/22F 1
23 BS532 | PULLEY RUBBER 1
24 84115 BALL BEARING 6000277 2
25 83335 SNAP RING TRTW32 1
26 81149 | WASHER 10 !
27 81115 SPRING WASHER M10 1
28 82257 SCREW 10x20 1
Set BS505 | FOLLOWING PULLEY COMPLETE 1
Set BS506 | TENSION COMPLETE 1

Issued 2018/03/01




BAND SAW
BAND SAW BEAVER 8, 8F

@ Asada
Frame @

A
il f{g‘ﬁ
._M__/ \,
. ™ L
=
>l Lt —
T EN
L Y
- “-—-\
- —

j M%Zf// s

AR REN
Bl
N W,

/I
&
7

i . > i
s ‘ ig///(f’//
-MN\\r/ﬁ\\a P~ g
NS
Q -
-—13

E'
| .\\‘\‘\‘ ' 0 \\\\\.
rneeRit
‘/”’ \ \\\\ \

Issued 2018/03/01



BAND SAW

@ Asada

BAND SAW BEAVER 8, 8F Frame ®@
Ref.No.| Code No. Parts Name Qty Remark
1 82257 SCREW 10x20 2
2 81115 SPRING WASHER M10 2
3 81149 | WASHER 10 2
4 83335 SNAP RING TRTW32 1
5 84115 BALL BEARING 6000277 2
6 BS532 | PULLEY RUBBER 1
7 80166 | STOP BOLT 6x20 3
8 81113 SPRING WASHER 3
9 BS419 | DRIVING PULLEY FOR BS185 1
10 BS545 PULLEY BLADE SUPPORT 1
T 82287 HEX SCREW M4 x16 3
12 BS329 | DRIVING GEAR L
13 34139 | PULLEY SHAFT FOR BS120/170 1
14 BB263 | MOTOR COVER L
15 BB261 | BB10 MOTOR 100V 1
15 BB262 | BB10 MOTOR 220V 1
16 82175 | CAP SCREW 4x8 1
17 BB247 | MOTOR CORD L
18 BS627 | CORD HOOK A !
19 82174 PAN-HEAD SCREW 4x6 1
SET BS501 DRIVING PULLEY COMPLETE 1 (No. 1-13)
SET BS668 | DRIVING PULLEY ASSEMBLY (No. 4-6, 9-11)

Issued 2018/03/01




BAND SAW @ Asada
BAND SAW BEAVER 8, 8F Pipe Support

Issued 2018/03/01



BAND SAW

BAND SAW BEAVER 8, 8F

@ Asada
Pipe Support

Ref. No. Code No. Parts Name Qty Remark
1 81101 HEX CAP NUT 10-2 6
2 81149 WASHER 10 6
3 BS651 ROLLER ARMR 1
4 81153 WASHER 16 2
5 BS625 ROLLER 1
6 BS626 ROLLER SHAFT 1
7 BS623 RATCHET SHAFT 1
8 83304 SNAP RING C S-15 2
9 BS622 RATCHET JAW 1
10 BS649 STOPPER 1
11 BS624 HINGE SHAFT 1
12 BS621 STAND 1
13 80179 STOP BOLT 8x30 2
14 81119 SPRING WASHER 8 2
15 33802 RATCHET BODY 1
16 81147 WASHER 2
17 81020 HEX NUT 8 2
18 BS652 ROLLER ARM L 1
19 81018 HEX NUT M10 6

Issued 2018/03/01




BAND SAW @ Asada
BAND SAW BEAVER 8, 8F Chain Vise

£ [} Al <
= -7
. \ \\, & -~
[ ) - A ’
&) ’ g 2
& S
\ -
N T
i }
<} \i 7‘\ Hiol
Wi e
T /’ ; ’," \ R G ’//
Ji / P 7
ALY | %
L <

ST

-1- Issued 2018/03/01



BAND SAW

BAND SAW BEAVER 8, 8F

@ Asada
Chain Vise

Ref.No. Code No. Parts Name Qty Remark
1 BS562 | CHAIN 2
2 BS563 | CHAIN GRIP 1
3 81068 U-NUT 5 2
2 80190 | STOP BOLT 10x30 4
5 BS560 | CHAIN VISE L
6 83304 SNAP RING C S-15 2
7 34422 CLAMP ROD FOR BS120/170 1
8 82212 PAN-HEAD SCREW 8x15 1
9 45404 CLAMP SPRING FOR BS170 1
10 BS561 CLAMPER 1
11 81019 HEX NUT 6 1
12 80412 | HEX SCREW 6x25 L
13 34411 SLEEVE FOR BS120/170 1
14 BS014DC | CLAMP KNOB ASSEMBLY 1

Issued 2018/03/01




